
WATER TREATMENT  
CERTIFICATION REVIEW COURSE 

 

 
 
 
 

 



 
2 

Water Treatment Certification Review 6/1/2018  
 

  



 
3 

Water Treatment Certification Review 6/1/2018  
 

Printing and Saving Instructions 
 
TLC recommends that you download and pdf document and assignment to 
your computer desktop and open it with Adobe Acrobat DC reader.   
 
Adobe Acrobat DC reader is a free computer software program and you can 
find it at Adobe Acrobat’s website. 
 
You can complete the course by viewing the course on your computer or you 
can print it out.  This course booklet does not have the assignment.  Please 
visit our website and download the assignment (the test). 
 
Printing Instructions: Once you have purchased the program, we will give 
[...]
1 psi = 2.31 feet of water. There are various types of heads of water depending upon what is being 
measured. Static (water at rest) and Residual (water at flow conditions).  

 



 
61 

Water Treatment Certification Review 6/1/2018  
 

Water Treatment Section  Chapter 4 
 
For thousands of years, people have treated water intended for drinking to remove particles of solid matter, 
reduce health risks, and improve aesthetic qualities such as appearance, odor, color, and taste. As early 
as 2000 B.C., medical lore of India advised, “Impure water should be purified by being boiled over a 
fire, or being heated in the sun or by dipping a heated iron into it, or it may be purified by filtration 
through sand and coarse gravel and then allowed to cool.” 
 
The treatment needs of a water system are likely to differ depending on whether the system uses a 
groundwater or surface water source. Common surface water contaminants include turbidity, 
microbiological contaminants (Giardia, viruses and bacteria) and low levels of a large number of organic 
chemicals. Groundwater contaminants include naturally occurring inorganic chemicals (such as arsenic, 
fluoride, radium, radon and nitrate) and a number of volatile organic chemicals *(VOCs) that have recently 
been detected in localized areas.  
 
When selecting among the different treatment options, the water supplier must consider a number of 
factors. These include regulatory requirements, characteristics of the raw water, configuration of the existing 
system, cost, operating requirements and future needs of the service area.  

 
Preliminary Treatment 
Most lakes and reservoirs are not free of logs, tree limbs, sticks, gravel, sand and rocks, weeds, leaves, 
and trash. If not removed, these will cause problems to the treatment plant’s pumps and equipment. The 
best way to protect the plant is screening. 
 
Bar screens are made of straight steel bars at the intake of the plant. Depending on the spacing of the 
horizontal bars will rank the size. Wire mesh screens are woven stainless steel material and the opening of 
the fabric is narrow. Both require manual cleaning. 
 
Mechanical bar screens vary in size and use some type of raking mechanism that travels horizontally down 
the bars to scrap the debris off. The type of screening used depends on the raw water and the size of the 
intake.  

 
                Mechanical bar screen         Non-automated bar screen 



 
62 

Water Treatment Certification Review 6/1/2018  
 

Pre-Sedimentation 
 
Once the water passes the bar screens, sand and grit are still present. This will damage plant equipment 
and pipes, so it must be removed. This is generally done with either rectangular- or round-shaped Clarifiers.  
Sedimentation basins are also used after the flocculation process. 
 

 
Let’s first look at the components of a rectangular Clarifier. Most are designed with scrapers on the bottom 
to move the settled sludge to one or more hoppers at the influent end of the tank. It could have a screw 
conveyor or traveling bridge used to collect the sludge. The most common is a chain and flight collector. 
Most designs will have baffles to prevent short circuiting and scum from entering the effluent. 



 
63 

Water Treatment Certification Review 6/1/2018  
 

Flights and Chains  
The most important thing to consider is the sludge and 
scum collection mechanism known as the “flights and 
chains”. They move the settled sludge to the hopper in 
the Clarifier for return and they also remove the scum 
from the surface of the Clarifier. The flights are usually 
wood or nonmetallic flights mounted on parallel chains. 
The motor shaft is connected through a gear reducer to 
a shaft which turns the drive chain. The drive chain 
turns the drive sprockets and the head shafts. The 
shafts can be located overhead or below.  Some 
Clarifiers may not have scum removal equipment, so 
the configuration of the shaft may vary. As the flights 
travel across the bottom of the Clarifier, *wearing shoes 
are used to protect the flights. The shoes are usually 
metal and travel across a metal track.  
 
To prevent damage due to overloads, a shear pin is used. The shear pin holds the gear solidly on the 
shaft so that no slippage occurs. Remember that the gear moves the drive chain. If a heavy load is put on 
the sludge collector system then the shear pin should break. This means that the gear would simply slide 
around the shaft and movement of the drive chain would stop. 
 
The most common type has a center pier or column. The major mechanic parts of the Clarifier are the 
drive unit, the sludge collector mechanism, and the scum removal system.  

 

 
Circular clarifier and collector mechanism. 

 
 

Scrapers 



 
64 

Water Treatment Certification Review 6/1/2018  
 

Giardia Lambia  

 
 
Giardia lamblia (synonymous with Lamblia intestinalis and Giardia duodenalis) is a flagellated 
protozoan parasite that colonizes and reproduces in the small intestine, causing giardiasis. The 
giardia parasite attaches to the epithelium by a ventral adhesive disc, and reproduces via binary 
fission. Giardiasis does not spread via the bloodstream, nor does it spread to other parts of the 
gastro-intestinal tract, but remains confined to the lumen of the small intestine. Giardia 
trophozoites absorb their nutrients from the lumen of the small intestine, and are anaerobes. 
 
Giardia infection can occur through ingestion of dormant cysts in contaminated water, or by the 
fecal-oral route (through poor hygiene practices). The Giardia cyst can survive for weeks to 
months in cold water and therefore can be present in contaminated wells and water systems, and 
even clean-looking mountain streams, as well as city reservoirs, as the Giardia cysts are resistant 
to conventional water treatment methods, such as chlorination and ozonolysis.  
 
Zoonotic transmission is also possible, and therefore Giardia infection is a concern for people 
camping in the wilderness or swimming in contaminated streams or lakes, especially the artificial 
lakes formed by beaver dams (hence the popular name for giardiasis, "Beaver Fever"). 
 



 
65 

Water Treatment Certification Review 6/1/2018  
 

Conventional Treatment 
 
Improving the clarity of surface water has always presented a challenge because source quality varies. 
Traditional treatments rely on expensive, construction-intensive processes with lengthy times. 
 

 
Suspended particles carry an electrical charge which causes them to repel one another. *The conventional 
process uses alum (aluminum sulfate) and cationic polymer to neutralize the charge. That allows 
suspended particles to clump together to form more easily filtered particles.  
 
Alum combines with alkalinity in the raw water to form a white precipitate that neutralizes suspended 
particles' electrical charge and forms a base for coagulating those particles. Conventional technology uses 
a 30 to 50 mg/L alum dosage to form a large floc that requires extensive retention time to permit settling.  
 
Traditional filter systems use graded silica sand filter media. Since the sand grains all have about the same 
density, larger grains lay toward the bottom of the filter bed and finer grains lay at the top of the filter bed. 
As a result, filtration occurs only within the first few inches of the finer grains at the top of the bed. 
 
A depth filter has four layers of filtration media, each of different size and density. Light, coarse material lies 
at the top of the filter bed. The media become progressively finer and denser in the lower layers. Larger 
suspended particles are removed by the upper layers while smaller particles are removed in the lower 
layers. Particles are trapped throughout the bed, not in just the top few inches. That allows a depth filter to 
run substantially longer and use less backwash water than a traditional sand filter. 
 
*As suspended particles accumulate in a filter bed, the pressure drop through the filter increases. When 
the pressure difference between filter inlet and outlet increases by 5 - 10 psi (34 to 68 kPa) from the 
beginning of the cycle, the filter should be reconditioned. Operating beyond this pressure drop increases 
the chance of fouling - called "mud-balling"* - within the filter. 
 
*The reconditioning cycle consists of an up flow backwash followed by a down flow rinse. *Backwash is an 
up flow operation, at about 14 gpm per square foot (34m/hr) of filter bed area that lasts about 10 minutes. 
Turbidity washes out of the filter bed as the filter media particles scour one another. The down flow rinse 
settles the bed before the filter returns to service. Fast rinse lasts about 5 to 10 minutes.  
 
*Chemical pretreatment is often used to enhance filter performance, particularly when turbidity includes fine 
colloidal particles. Suspended particles are usually electrically charged. Feeding chemicals such as alum 
(aluminum sulfate), ferric chloride, or a cationic polymer neutralizes the charge, allowing the particles to 
Cling to one another and to the filter media.  
 
Chemical pretreatment may increase filtered water clarity, measured in NTU, by 90% compared with 
filtration alone. If an operator is present to make adjustments for variations in the raw water, filtered water 
clarity improvements in the range of 93 to 95% are achievable.  

 



 
66 

Water Treatment Certification Review 6/1/2018  
 

Rapid Sand Filtration  
 
Also known as rapid-sand filtration, this is the most prevalent form of water treatment technology in use 
today. This filtration process employs a combination of physical and chemical processes in order to achieve 
maximum effectiveness, as follows: 
 
*Coagulation 
At the Water Treatment Plant, aluminum sulfate, commonly called alum, is added to the water in the "flash 
mix" to cause microscopic impurities in the water to clump together. The alum and the water are mixed 
rapidly by the flash mixer. The resulting larger particles will be removed by filtration. 
 
*Coagulation is the process of joining together particles in water to help remove organic matter. When solid 
matter is too small to be removed by a depth filter, the fine particles must be coagulated, or "stuck together" 
to form larger particles which can be filtered. This is achieved through the use of coagulant chemicals.  
 
*Coagulant chemicals are required since colloidal particles by themselves have the tendency to stay 
suspended in water and not settle out. This is primarily due to a negative charge on the surface of the 
particles. All matter has a residual surface charge to a certain degree. But since colloidal particles are so 
small, their charge per volume is significant. Therefore, the like charges on the particles repel each other, 
and they stay suspended in water.  
 
*Coagulant chemicals such as "alum" (aluminum sulfate) work by neutralizing the negative charge, which 
allows the particles to come together. Other coagulants are called "cationic polymers", which can be thought 
of as positively charged strings that attract the particles to them, and in the process, form a larger particle. 
Also, new chemicals have been developed which combine the properties of alum-type coagulants and 
cationic polymers. Which chemical is used depends on the application, and will usually be chosen by the 
engineer designing the water treatment system.  
 
*Aluminum Sulfate is the most widely used coagulant in water treatment. Coagulation is necessary to meet 
the current regulations for almost all potable water plants using surface water. Aluminum Sulfate is also 
excellent for removing nutrients such as phosphorous in wastewater treatment. Liquid Aluminum Sulfate is 
a 48.86% solution.  
 
*Large microorganisms including algae and amoebic cysts are readily removed by coagulation and filtration. 
Bacterial removals of 99% are also achievable. More than 98% of poliovirus type 1 was removed by 
conventional coagulation and filtration. Several recent studies have shown that bacterial and viral agents 
are attached to organic and inorganic particulates. Hence, removal of these particulates by conventional 
coagulation and filtration is a major component of effective treatment for the removal of pathogens.  
  
Flocculation 
*The process of bringing together destabilized or coagulated particles to form larger masses which can be 
settled and/or filtered out of the water being treated.  
 
*In this process, which follows the rapid mixing, the chemically treated water is sent into a basin where the 
suspended particles can collide, agglomerate (stick together), and form heavier particles called “floc”. 
Gentle agitation of the water and appropriate detention times (the length of time water remains in the basin) 
help facilitate this process. 
 
*The water is slowly mixed in contact chambers allowing the coagulated particles, now called "floc," to 
become larger and stronger. As these floc particles mix in the water, bacteria and other microorganisms 
are caught in the floc structure. 
 



 
67 

Water Treatment Certification Review 6/1/2018  
 

Pre-Sedimentation 
 
Depending on the quality of the source water, some plants have pre-sedimentation.  
A.  To allow larger particles time to settle in a reservoir or lake (sand, heavy silt) reducing solid removal 
loads. 
B. Provides an equalization basin which evens out fluctuations.  
 
*Sedimentation basin zones 

A. Inlet  Zone 
B. Settling Zone 
C. Sludge Zone 
D. Outlet Zone 

 
*Shapes for a sedimentation basin 

A. Rectangular Basins 
B. Circular Basins 
C. Square Basins 
D. Double deck Basins 

 
*Sedimentation 
The process of suspended solid particles settling out (going to the bottom of the vessel) in water.  
 
Following flocculation, a sedimentation step may be used. During sedimentation, the velocity of the water 
is decreased so that the suspended material, including flocculated particles, can settle out by gravity. Once 
settled, the particles combine to form a sludge that is later removed from the bottom of the basin. 
 
Filtration 
A water treatment step used to remove turbidity, dissolved organics, odor, taste and color.  
 
The water flows by gravity through large filters of anthracite coal, silica sand, garnet and gravel. The floc 
particles are removed in these filters. The rate of filtration can be adjusted to meet water consumption 
needs. 
 
Filters for suspended particle removal can also be made of graded sand, granular synthetic material, 
screens of various materials, and fabrics. The most widely used are rapid-sand filters in tanks. In these 
units, gravity holds the material in place and the flow is downwards. The filter is periodically cleaned by a 
reversal of flow and the discharge of back flushed water into a drain.  
 
Cartridge filters made of fabric, paper, or plastic material are also common and are often much smaller and 
cheaper, as well as disposable. Filters are available in several ratings depending on the size of particles to 
be removed. Activated carbon filters, described earlier, will also remove turbidity, but would not be 
recommended for that purpose only.  
 
With most of the larger particles settled out, the water now goes to the filtration process. At a rate of between 
2 and 10 gpm per square foot, the water is filtered through an approximate 36" depth of graded sand. 
Anthracite coal or activated carbon may also be included in the sand to improve the filtration process, 
especially for the removal of organic contaminants and taste and odor problems. 
 
The filtration process removes the following types of particles 
 Silts and Clay 
 Colloids 
 Biological forms 
 Floc 



 
68 

Water Treatment Certification Review 6/1/2018  
 

*Four Desirable Characteristics of Filter Media, Review this before the exam, at least 3 
times 

A. Good hydraulic characteristics (permeable) 
B. Does not react with substances in the water (inert and easy to clean) 
C. Hard and durable 
D. Free of impurities and insoluble in water 

 
Evaluation of overall filtration process performance should be conducted on a routine basis, at least once 
per day. Poor chemical treatment can often result in either early turbidity breakthrough or rapid head loss 
buildup. The more uniform the media, the slower head loss buildup. *All the water treatment plants that use 
surface water are governed by the U.S. EPA’s Surface Water Treatment Rules or SWTR. 
 

Filtration Key Words, the meat of the exam.  
 
*Accuracy: How closely an instrument measures the true or actual value. 
 
*Aluminum Sulfate: The chemical name for Alum. The molecular formula of Alum is 
Al2(SO4)3~14H2O. 
 
*Ammonia: Most ammonia in water is present as the ammonium ion rather than as ammonia. 
 
*Backwashing: Backwashing the filters more frequently can be used to increase water 
production if an increase in raw water turbidity and coagulation feed rate creates additional 
loading on the filter. 
 
*Calcium Ion: Divalent because it has a valence of +2. 
 
*Calcium, Magnesium, and Iron: The three elements that cause hardness in water. 
 
*Capillary Fringe: The material immediately above the water table may contain water by capillary 
pressure in the small void spaces.  
 
*Carbon Dioxide Gas: The pH will decrease and alkalinity will change as measured by the 
Langelier index after pumping carbon dioxide gas into water. 
 
*Cathodic Protection: Guards against stray current corrosion. 
 
*Caustic: (NaOH) also called Sodium Hydroxide, is a strong chemical used in the treatment 
process to neutralize acidity, increase alkalinity or raise the pH value.  
 
*Chelation:  A chemical process used to control scale formation in which a chelating agent 
"captures" scale-causing ions and holds them in solution. 
 
*Chemical Oxidation: Used for taste and odor control because it is a strong oxidizer which 
eliminates many organic compounds. 
 
*Coagulation: Best pH range for coagulation between a pH of 5 and 7. 
 
*Colorimetric Measurement:  A means of measuring an unknown chemical concentration in 
water by measuring a sample's color intensity. 



 
69 

Water Treatment Certification Review 6/1/2018  
 

*Corrosion Control: The pH of the water is adjusted with sodium carbonate, commonly called 
soda ash. Soda ash is fed into the water after filtration. Corrosion control is necessary for control 
of lead and copper. 
 
*Declining Rate Filters: The flow rate will vary with head loss.  Each filter operates at the same 
rate, but can have a variable water level.  This system requires an effluent control structure (weir) 
to provide adequate media submergence. 
 
*Demineralization Process: Mineral concentration of the feed water is the most important 
consideration in the selection of a demineralization process. Acid feed is the most common 
method of scale control in a membrane demineralization treatment system. 
 
*Depolarization:  The removal of hydrogen from a cathode. 
 
*Detention Time: The actual time required for a small amount of water to pass through a 
sedimentation basin at a given rate of flow, or the calculated time required for a small amount of 
liquid to pass through a tank at a given rate of flow. 
 
*Detention Time: The minimum detention time range recommended for flocculation is 5 – 20 
minutes for direct filtration and up to 30 minutes for conventional filtration. 
 
*Detention Time = (Basin Volume, Gallons) (24 Hours/day) 
       Flow, Gallons/day 
 
*Direct Filtration Plant vs. Conventional Plant: The only difference is that the sedimentation 
process or step is omitted from the Direct Filtration plant. 
 
*Disinfection: Chlorine is added to the water at the flash mix for pre-disinfection. The chlorine 
kills or inactivates harmful microorganisms. Chlorine is added again after filtration for post-
disinfection.  
 
*Dissolved Oxygen: Can be added to zones within a lake or reservoir that would normally 
become anaerobic during periods of thermal stratification. 
 
*Distillation, Reverse Osmosis and Freezing: Processes that can be used to remove minerals 
from the water. 
 
*Filter Clogging: Inability to meet demand may occur when filters are clogging. 
 
*Filtration Methods: Conventional type of water treatment filtration method includes coagulation, 
flocculation, sedimentation, and filtration. Direct filtration method is similar to conventional, except 
that the sedimentation step is omitted. Slow sand filtration process does not require pretreatment, 
has a flow of 0.1 gallons per minute per square foot of filter surface area, and is simple to operate 
and maintain. Diatomaceous earth method uses a thin layer of fine siliceous material on a porous 
plate.  This type of filtration medium is only used for water with low turbidity. Sedimentation, 
adsorption, and biological action are filtration processes that involves a number of interrelated 
removal mechanisms. Demineralization is primarily used to remove total dissolved solids from 
industrial wastewater, municipal water, and seawater. 
 
*Floc Shearing: Likely to happen to large floc particles when they reach the flocculation process. 



 
70 

Water Treatment Certification Review 6/1/2018  
 

*Flocculation Basin: A compartmentalized basin with a reduction of speed in each compartment 
will give the best results. 
 
*Flux: The term flux describes the rate of water flow through a semipermeable membrane. The 
water flux decreases through a semipermeable membrane means that the mineral concentration 
of the water is increasing. 
 
*Hydrofluosilicic Acid: (H2SiF6) a clear, fuming corrosive liquid with a pH ranging from 1 to 1.5. 
Used in water treatment to fluoridate drinking water. Know the safety procedures. 
 
*Hydrophobic: Does not mix readily with water. 
 
*Ion Exchange Softener: The hardness of the source water affects the amount of water an ion 
exchange softener may treat before the bed requires regeneration. 
 
*Iron and Manganese: The presence of iron and manganese in water promote the growth of iron 
bacteria. Only when a water sample has been acidified then you can perform the analysis beyond 
the 48 hour holding time. Iron and manganese in water may be detected by observing the color 
of the of the filter media. Maintaining a free chlorine residual and regular flushing of water mains 
may control the growth of iron bacteria in a water distribution system. 
 
*Iron Fouling: You should look for an orange color on the resin and in backwash water. 
 
*Jar Testing (More information later in manual): Jar testing traditionally has been done on a 
routine basis in most water treatment plants to control the coagulant dose. Much more 
information, however, can be obtained with only a small modification in the conventional method 
of jar testing. It is the quickest and most economical way to obtain good reliable data on the many 
variables which affect the treatment process. These include: Determination of most effective 
coagulant. Determination of optimum coagulation pH for the various coagulants. Evaluation of 
most effective polymers. Optimum point of application of polymers in treatment train. Optimum 
sequence of application of coagulants, polymers, and pH adjustment chemicals. Best flocculation 
time. 
 
*Langelier Index: A measurement of corrosivity. The water is becoming corrosive in the 
distribution system causing rusty water if the Langelier index indicates that the pH has decreased 
from the equilibrium point. 
 
*Lime Soda Softening: In a lime soda softening process, the pH of the water is raised to 11.0. 
In a lime softening process, excess lime is frequently added to remove calcium and magnesium 
bicarbonate. The minimum hardness which can be achieved by the lime-soda ash process is 30 
to 40 mg/L as calcium carbonate. The hardness due to noncarbonate hardness is most likely to 
determine the choice between lime softening and ion exchange to remove hardness. 
 
*M-Endo Broth: The media shall be brought to the boiling point when preparing M-Endo broth to 
be used in the membrane filter test for total coliform. 
 
*NH3: The molecular formula of ammonia. 
 
*NO3-: The molecular formula of the nitrate ion. 
 



 
71 

Water Treatment Certification Review 6/1/2018  
 

*Non-carbonate Hardness: The portion of the total hardness in excess of the alkalinity.  
 
*Normality: The number of equivalent weights of solute per liter of solution. 
 
*Oligotrophic: A reservoir that is nutrient-poor and contains little plant or animal life. 
 
*pH: Expression of a basic or acid condition of a liquid. The range is from 0-14, zero being the 
most acid and 14 being the most alkaline. A pH of 7 is considered to be neutral. Most natural 
water has a pH between 6.0 and 8.5. 
 
*Phenolphthalein / Total Alkalinity: The relationship between the alkalinity constituent’s 
bicarbonate, carbonate, and hydroxide can be based on the P and T alkalinity.  
 
*Polymer: A type of chemical when combined with other types of coagulants aid in binding small 
suspended particles to larger particles to help in the settling and filtering processes.  
 
*Post-Chlorine: Where the water is chlorinated to make sure to hold a residual in the distribution 
system. 0.2 mg/l chlorine residual. 
 
*Prechlorination: The addition of chlorine before the filtration process will help: Control algae 
and slime growth. Control mud ball formation. Improve coagulation. Precipitate iron. 
 
*Pre-Chlorine: Where the raw water is dosed with a large concentration of chlorine.  
 
*Raw Turbidity: The turbidity of the water coming to the treatment plant from the raw water 
source.  
 
*Reagent: A substance used in a chemical reaction to measure, detect, examine, or produce 
other substances.  
 
*Sampling: Collect the water sample at least 6 inches under the surface by plunging the container 
mouth down into the water and turning the mouth towards the current by dragging the container 
slowly horizontal. Care should be taken not to disturb the bottom of the water source or along the 
sides, so as not to stir up any settled solids; this would create errors.  
 
*Settled Solids: Solids that have been removed from the raw water by the coagulation and 
settling processes. 
 
*Sulfate: Will dissolve in water to form an anion. 
 
*Taste and Odor Control: Powdered activated carbon (PAC) is occasionally added for taste and 
odor control. PAC is added to the flash mix.  Also helps remove THMs and precursors. 
 
*Water Quality: Water testing is conducted throughout the treatment process. Items like turbidity, 
pH, and chlorine residual are monitored and recorded continuously. Some items are tested 
several times per day, some once per quarter and others once per year. 
 
*Zinc Orthophosphate: A chemical used to coat the pipes in the distribution system to inhibit 
corrosion.  
 



 
72 

Water Treatment Certification Review 6/1/2018  
 

 
 
 
 
 

 



 
73 

Water Treatment Certification Review 6/1/2018  
 

Chemical Feed and Rapid Mix  
 
Chemicals are added to the water in order to improve the subsequent treatment processes. These 
may include pH adjusters and coagulants. Coagulants are chemicals, such as alum, that 
neutralize positive or negative charges on small particles, allowing them to stick together and form 
larger particles that are more easily removed by sedimentation (settling) or filtration. *A variety of 
devices, such as baffles, static mixers, impellers, and in-line sprays can be used to mix the water 
and distribute the chemicals evenly.  
 
*Short Circuiting 
Short Circuiting is a condition that occurs in tanks or basins when some of the water travels faster 
than the rest of the flowing water.  This is usually undesirable, since it may result in shorter 
contact, reaction, or settling times in comparison with the presumed detention times. 
 
Tube Settlers  
This modification of the conventional process contains many metal “tubes” that are placed in the 
sedimentation basin, or clarifier. These tubes are approximately 1-inch-deep and 36 inches long, 
split-hexagonal shape, and installed at an angle of 60 degrees or less. These tubes provide for a 
very large surface area upon which particles may settle as the water flows upwards. The slope of 
the tubes facilitates gravity settling of the solids to the bottom of the basin, where they can be 
collected and removed. The large surface settling area also means that adequate clarification can 
be obtained with detention times of 15 minutes or less. As with conventional treatment, this 
sedimentation step is followed by filtration through mixed media. 
 
Adsorption Clarifiers  
The concept of the adsorption clarifier package plant was developed in the early 1980’s. This 
technology uses an up flow clarifier with low-density plastic bead media, usually held in place by 
a screen. This adsorption media is designed to enhance the sedimentation/clarification process 
by combining flocculation and sedimentation into one step. In this step, turbidity is reduced by 
adsorption of the coagulated and flocculated solids onto the adsorption media and onto the solids 
already adsorbed onto the media.  
 
Air scouring cleans adsorption clarifiers followed by water flushing.  Cleaning of this type of 
clarifier is initiated more often than filter backwashing because the clarifier removes more solids. 
As with the tube-settler type of package plant, the sedimentation/clarification process is followed 
by mixed-media filtration and disinfection to complete the water treatment. 

 
*Clearwell  
The final step in the conventional filtration process, the clearwell provides temporary storage for 
the treated water. The two main purposes for this storage are to have filtered water available for 
backwashing the filter, and to provide detention time (or contact time) for the chlorine (or other 
disinfectant) to kill any microorganisms that may remain in the water. 
 

 
 
 
 
 



 
74 

Water Treatment Certification Review 6/1/2018  
 

 
 
 
 

 



 
75 

Water Treatment Certification Review 6/1/2018  
 

Water Treatment Chemicals  Know all of this section 
 
*Chemicals Used for Coagulation 
The chemical most generally used in coagulation is aluminum sulfate, Al2 (SO4)3 . 18 H2O, which 
is also called filter alum or simply alum. Iron salts more or less frequently used include ferrous 
sulfate, Fe SO4 . 7 H2O; ferric chloride, Fe Cl3; ferric sulfate, Fe2 (SO4 )3 , and chlorinated 
copperas, Fe2 (SO4 )3 . Fe Cl3 . Lime in the form of calcium hydroxide, Ca (OH)2, is necessary in 
conjunction with ferrous sulfate and sometimes is used alone; it also may be needed in waters 
deficient in alkalinity to react with aluminum sulfate. 
 
*These chemicals are sued most effectively and economically when the acidity or alkalinity of the 
water is held within relatively narrow limits. In order to obtain and maintain the desired reaction, it 
may be necessary to use also acids or alkalis such as sodium carbonate, Na2 CO3, which is 
generally called soda ash; lime, CaO; or sulfuric acid, H2SO4. 
 
*Use of Aluminum Sulfate 
Aluminum Sulfate is obtainable either as liquid alum or in the form of lumps, which must be put 
into a solution prior to being fed into the water. Owing to the considerable water content of liquid 
alum, long-distance hauling is uneconomical, and it is available only within a relatively short radius 
of manufacturing plants. Its use, however, simplifies feeding problems and reduces labor required 
to prepare the solutions for the feeders. 
 
*When aluminum sulfate is added to water that contains calcium bicarbonate, the following 
reaction takes place: 
 
Al2 (SO4)3 + 3 Ca (HCO3)2 > 3 CaSO4 + 2 Al(OH)3 + 6 CO2 

 
When the water contains sodium carbonate, the reaction is: 
 
Al2 (SO4)3 + 3 Na2 CO3 + 3 H2O > 3 Na2SO4 + 2 Al(OH)3 + 3 CO2  
 
The aluminum hydroxide, which is insoluble and colloidal forms the floc. The resulting floc will 
indicate whether the correct amount of coagulant is being used. Large, feathery flakes generally 